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Zhejiang Allta Industrial Co,. Ltd is founded in 1990, specialized in designing and manufacturing
uniform's accessory, repirator and medical/non-medical devices. We serves Chinese military and
police for many years. Allta is a ISO9001, ISO14001 and ISO45001 approved enterprise. Our
factories and offices are located in Shanghai, Jiaxing, Wenzhou and Dalian. There are more than
40,000 square meters of factory buildings and more than 1,000 employees, including 150 middle
and senior technicians.We also served the Olympic Games and now is leading company in the
same industry in China. We have professional management, exquisite technique and professional
equipment. At present, the company has formed highefficient, rapid production and operation

service network, and strict quality assurance system.

SHARPOWER is our exclusive partner for GCC & Europe Countries, and we aim to provide

products with high quality to the customers in order to serve the society.



\] COMPANY INTRODUCTION

Who we are

What we do

Certification list

1993 year
Zhejiang Allta 2001 year
Industry Co.,Itd SHa“QZh‘?U
ales Office
found build

25 year hard process

25 year excellent example

Ml

2018 year
Jiaxing production
base phase II project

2009 year - ety
4 with a building area
Sl:;;\gl;ablusiﬂes of more than 40000

square meters started

2014 year
Jiaxing production
base of Zhejiang
Allta IndustryCo.,
Ltd. with a building
area of 12000
square meters

25 year witness strength



\] WORKSHOP e/t t=

FACTORY SALES .......

Certification list

Jiaxing

e e

~— e
i
” *

an@a -«




\J FACTORY MUMiE

— SR
"L LES




] PRODUCTION

who we are

What we do

Certification list

WORKSHOP




] PRODUCTION

who we are

What we do

Certification list

g Yeun wu il
LALLLTTRTTII

WORKSHOP




\/ PRODUCTION M

who we are

What we do

Certification list

WORKSHOP

i
[
!




] PRODUCTION

who we are

What we do

Certification list

WORKSHOP



| BUSINESS DIRECTION Ml

who we are

What we do

Certification list

domestical business overseas business web promotion

||||
(=)



SHARPOWER GULF FZE

(1) WhoWeAre =
9 What We do -

9 Certification List ™




\] PRODUCT OVERVIEW

Who We are

What we do

Certification list

GER




\J PRODUCT DISPLAY 2]/ Tl

Who We are
What we do

Certification list

ainia

e 40
Elasticand comfortable nase chp for nos- et 101
Pince nasale ajusiable pour un meieur austement

mmepmlcnanzngulnbl-mbﬂMam mdor




\| WHOLE PROCESS SERVICE =]/t

Who We are

What we do

Certification list

Meet client request
Top class material 02 e 4 .

@ 03. Delivery Punctuality

04

After Service of good feedback
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Who we are

what we do

ertification list QUALITY MANAGEMENT SYSTEM

CERTIFICATE

Certificate No. : 20220Q20200R0M

We hereby certify that the organization:
Zhejiang Allta Industry Co., Ltd.
Unified social credit code: 9133030414531860X5

=l
=
L=
=y
=
o
B

is in conformity with Quality Management System Standard:

ISO Certification

GB/T19001-2016 idt 1SO9001:2015

The certificate is valid to the following products/service:

Design, Manufacturing, Sales of Clothing, Finery, Knitwear,
Shoes and Hats Trademark Webbing

Registration Address/Audit Address: NO.2112, Nanbaixiang Section,
104 National Road, Nanbaixiang Sub-district, Quhai District,
Wenzhou City, Zhejiang Province, China.

Date of Issue:  17.04.2020

s

Date of Expiry: 16-04.2023
Date of Initial:  17.04-2020

Issued By

ZHEJIANG QUANPIN CERTIFICATION CO.,LTD.
wn 401, Floard, alldmg 1, No 4, Peyar Rosd, Payas Street, Binla 0
iang Provisce. Chena $10053 WES, Hip:www.q

1, Mangzhos City
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National Textiles & Garment Quality Supervision
Inspection Centre (Zhejiang)

Test Report
ADDRESS: No.300 XIASHAROAD
Who we are AR Etinia
Tel: (0571) 85122669 NUMBER:YJ202001316E
Fax: (0571) 85125121 DATE: 2020-03-16

what we do

Postcode: 310018

APPLICANT: Zhejiang Allta Industrial CO.,LTD.

ertiflcation “St SAMPLE DESCRIPTION: FACE MASK
STYLE NUMBER: 9591

ADDRESS: NO.2112, Nanbaixiang Section, 104 National Road, Nanbaixiang Sub-distr

Wenzhou City. Zhejiang Province

BRAND: =asr=z=>

STANDARD
T R ITEM (KN9S)
est Report
(GB 2626-2006)(%)
= | =95 [ 984 [ PASS

Of Qu a I ity 2. RESPIRATORY RESISTANCE

(GB 2626-2006)(Pa)
-INSPIRATORY RESISTANCE | =350 [ 67.2 [ PASS

S u p e rVI S I o n _EXPIRATORY RESISTANCE | <250 | 515 [ PASS

3. FORMALDEHYDE

° -2009. 2
In S pECtl o n foafmlz.n 2009. GB 184012010 B )(m:,lkg) — o] <

4. pH VALUE
(GB/T7573-2009, GB 18401-2010B )
C e n te r - [ 4.0-85 | 6.6 [ PASS
5.AZO
(GB/T17592-2011. GB18401-2010 B ) (mgkg)
- FORBIDDEN NOT DETECTED PASS
PICTURE

Remarks:The sample is not pretreated.

e
PREPARED AND CHECKED BY

YU JIE
——END—

PAGE 1 OF 1
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Testing Report Of
Chinese Textile

&5
CNAS is
B o fHR v ONAS

O R F

TEST REPORT

H-HXERY)

SR Bl ]

I

[H Y% % W202005004 5

% % B

REPORT NO.

Authority

Tl I

NAME OF SAMPLE

5

% it §

CUSTOMER

HL 32 Rk Sk A7 B 24w

e ER

TEST CATEGORY

3ot

LR T 5 R IO T F Bk
UF R SRR SR

Zhejiang Light Industrial Products Inspection and Research Institute

ERSGHRE> SR RERRRH L (BN

National Textiles and Garment Quality Supervision Inspection Center{ Zhejiang)

T 28 4 TN 5 0 kG 36 F FE B
| 3 5 U = i O R 3G L (R

RERE

47457 5% W202005004 55 W17 I W

EHA S bt Mg | AVILEE M R XA R T 104 W
bR S o | ] P :
Name of Customer WL R 1 Address MRaRE 21129
o AT ZE s Mo | AT E A R X R8T 104 [
WL RET AR A S a et
Manufacturer WL IRk Sl AR 1 Address MG RE 2129

&2 Nane of sample: 15
&Y Characteristies: [
@4 Tradesark:

/S8 Specification/model -
5 % lLevel: KNO5

LA AR Category of safery specification: —
&Y /8% Art. No.: —

Hatae
Sample

information

Bl EAEEAE (Above-sentioned informatican by Customer-supplied)

=R AN o e m
The sent way of i ; h"llll"‘L 148
. Sample gquantity
sample
EEEW 2 #
TW .
[Receiving Date of 2020-04-09 t “’Sw LN
o 1 Test Category
Sample
15k AR
ki GB 2626-2008
Ratiny
HrMESiE/Test Sumnary:
MR RM L.
v 8 D'.‘hl

fttfe 5 : 2020-04-13

1. RUETERM: € SRCH SSNMRM IR RO 24h: € T0CTMRIFHE F RO 24h: &-30CHET
% it M 24h.

Remarks | 2+ BEFFATIRAE Mk MIC 0.

T\

A

£ R
Approv ::l by {“’@%

[
[ =




ane (S

~=ER

RBRE RERE

R i A R L 153 B3 3 7 . [E5T: SMM AT, BRI, MENEVR O, AEICHHIREN ML RE MR R

475 % W202005004 & W29 I FR47j 27 55 W202005004 WIW HIW st i e R N RN A
o (. S BRI B %

«n ’ — R bRt R al =i 0 & 33 s AR A LT R

4 BaMmH Bmiik B ey HME | SR | SRR 5B 4y, (T A M PSR T LT A A At S B AL

e 2R S

GB 2626-2006 6.1 VR i«?\lwﬁ AL, B AN

HM RN AR FENR Y, R

1 s 128 GB2626-2006 | DL W7 s W BN £ S TR ) L SR R PRI R T,
BB . DECLARATION
- . g | 1. Our org t di d and honesty of mspection, and is responsible for the results of
2 | MM (RIENED| 6B % =95.0 9.1 Z inspection, keeping the samples supplied by the entrusting party confidential and at the same time protecting the ownership of
the samples supplied
< - 2. The test report will be deemed mnld without signatures of the mspector’'reviewer and suthorized personnel. and the red
W@ S o =350 86 special insp stamp of our
3 | pmms GB 2626 *’f""b 6.5 Ta & 3. The test report will be invalid if it is altered. Copies of the report are invalid without the red special inspection stamp of our
e 6.6 organization.
I E Y Pa 0 73 4. The test results shown in this report is only valid for the tested sample.
5. All the pages of the repon are integml pans of the report. Our arganization will not be responsible for any
=108, (REF | AR BE RN == misunderstanding or other results caused by using separate page(s) of the report.
4 I GB 2626-2006 6.11 | — ) G & 6. 1f there is any disscat of the report. lh: entrusting party shall notify our organization timely. For the mandatory inspection
10s LR — TR — given by g and dissent about the sample being testod of test results on the report
F=H
should be dealt with in dance with national reguk
5 LT 4 o GB 2890-2009 6.8| * =60 75 wa

HIRB TS FEWRT S MR AR &

The Affiliated Inspection Centers
FLERL Jl uu m-wmx BARELE: 057185122669
Zhejiang Ligh . iR hl Telephone: 0571-85122669
R t&{'f’u"' 5 BB R o «sm )
National Textiles and Garment Quality Supervision Inspection Center{Zhejiang) E-Mail: 11379%079%44iqq.com
ht: WHLE M LK FobE 300 Y 6 S48
Address: Building No.6, 300 XsaSha Road, Hangrhou, Zhejiang

PSR R R R e G (BRI FCFELES: 0571-89009556
National Center for Quality Supervision Inspection of Fumniture{Zhejiang) Telephone: 0571-89009556
FLHHALEREASSNRERPC
Zhejsan; (mlcrul‘().mhlv Test for Indoor Safety and Fumiture Products E-Mail: 2047699564 iiqq.com
bk AHLA BN R RSB —28 1 9 RIE ARG 4 918
Address: Building 4 LmngZ'hu Ui S\ntn«-and Tech l‘nrk No.l,
JmgYi Rd. Yuhang Distrct, Hangzhou, Zhejsang

AULHE LRA L™ 20 RS L ECR S 0571-89001107

Zhejang Center of Quality Test for Light Industry and Hardware Products Telephone: 0571-8%001107
il r? 7 FH i O B B2 P s
Zhejiang Center of Quality Test for Sports Products E-Mail: wujtest@126.com
g AL DU AR K H e 222 5 3 SR

L5 UM o RBLIK R BT IAE 3R 1 G R K EREN 3 B
222 Timmushan Rd., Hangzhou, Zhejsang

Building 3 LiangZhu University Scaence and Technology Park, No.1.
JingYi Rd., Hangzhou, Zhejiang

)
&/

i
0 < R A T Py 52 @
LU 4 B R R R (B A 057185027738
r o National Center for Quality Supervision Inspection of Lock(Zhejiang) Telephone: 0571-85027738
K AL HA T 50 R O
N Zhejang Center of Quality Test for Lock Products E-Mail: Locktest@126.com
A ik B MR 2% 24 5
[ Address. . 24 Tangmaso Rd., Ihng()\ovu. Zheypang
li! / ¥
M E %2R M E M hpdwww.zjtti.on 807 HUFHLES: 0571-85023552

Ouline Business-Reception/Report Inquares: hitp=/ www.zttj.cn:807 Complaint Tel: 0571-85023552
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Test Report SL52025233219101TX Date: April 30,2020
ZHEJIANG ALLTA INDUSTRY CO,. LTD.

NO.2112, NANBAIXIANG SECTION, 104 NATIONAL ROAD, NANBAIXIANG SUB-DISTRICT, OUHAI
DISTRICT, WENZHOU CITY, ZHEJIANG PROVINCE

The i i and i on behalf of the client as:
Sample Description : (A)Mask

Style No. : 9501

Composition : (A)Non-woven/ Melt-blown fabric

Sample Color : (A)White

Manufacturer :  ZHEJIANG ALLTA INDUSTRY CO,. LTD.

Supplier :  ZHEJIANG ALLTA INDUSTRY CO,. LTD.

Country of Destination :  Europe

Test Performed Selected test(s) as requested by applicant

Sample Receiving Date Mar 26, 2020

Testing Period Mar 27, 2020 - Apr 30, 2020

Test Resull(s) Unless otherwise stated the results shown in this test report refer only to the
sample(s) tested, for further details, please refer to the following page(s).

Conclusion:

Sample No. Recommendation Level

(A) FFP1NR

Signed for and on behall of

SGS-CSTC ical Services i) Co., Ltd Testing Center
Sara Guo (Account Executive)
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Test Report S5L52025233219101TX Date: April

Test Result
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Page 2 of 9

Half Masks to Protect against Particles — Requirements.

Respiratory Protective Devices — Filte
2 L
(EN 149:2001+A1:2009)

Clause 7.4 Packaging
(EM 149:2001+A1:2000 Clause 8.2}

Test

Results

Particla filtering half masks shall be offered for sale packaged in such a way
that they are protectad against mechanical damage and contamination
bafora usa.

Comply

Pass

Clayse 7.5 Material#
(EN 149:2001+A1:2009, Clause B2Z&8.31&832)

Test

Materials used shall be suitable to withstand handling and wear over the
period for which the particle filtering half mask is designed to be used.

Comply

After undergoing the conditioning described in 8.3.1 none of the particla
filtaring half masks shall have suffered mechanical failure of the facepieca
or straps.

Comply

Pass

When conditioned in accordance with 8.3.1 and B8.3.2 the particle filtering
half mask shall nat collapse.

Comply

Any material from the filter media released by the air flow through the filter
shall not constitute a hazard or nuisance for the wearer.

Comply

Clause 7.6 Cleaning and Disinfecting#
(EM 149:2001+A1:2000, Clause B4 £ B.5 & 8.11)

Test

Results

Comment

If the particle filtering half mask is designed to ba re-usable, the materials
used shall withstand the cleaning and disinfecting agents and procedures lo
be specified by the manufacturer.

With reference to 7.9.2, after cleaning and disinfecting the re-usable paricle
filtering half mask shall satisfy the penetration requirement of the relevant
class.

Mot applicable
(Mot designed to
be re-usabla)

Clause 7.7 Practical Performance#
(EM 149:2001+A1:2000, Clause B.4)

Test

Results

Comment

The particle filtering half mask shall undergo practical performance tests
under realistic conditions. These genaral tasts sarve the purpose of
checking the aquipment for imparfections that cannot be determinad by the
tests described alsewhere in this standard.

Mo imperfections

Pass

than, targary or (dsfation of the conlen ar

e T S,

T Buking Ho 8 T (BB-2| E4006EE
Pl - -BiE W 200033 . BT A

st
40w retzinaciior 30 days oy

1 [B8-27) BAEETED

00d e
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Member of the 565 Group (SGE SA)
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SGS SGS SGS

Test Report SL52025233218101TX Date: April 30,2020 Page 3 of § Test Report SL52025233219101TX Date: April 30,2020 Page 4 of 8 Test Report SL52025233219101TX Date: April 30,2020 Page 5 of 9
N Fang 115 129 120 50
Clause 7.8 Finish of Parts Then 15 150 T2z 53
(EN 149:2001+A1:2009, Clause 8.2) Lv 110 121 110 53 Clause 7.10 Compatibility with Skin#
(EM 148:2001+A1:2009, Clause 8.4 & 8.5)
Test Requirement Results G Clause 7.9.2 Penetration of Filter Material2
Parts of the device likely o come into contact with the wearer shall have no Mo sharp edges Pass (EN 149:2001+A1:2009, Clause 8.11 & EN 13274-7:2019) Test Requirement c
sharp edges or burrs. of burrs Materials that may come into contact with the wearer's skin shall not be No irritation or
Test R c known lo be likely to cause irritation or any other adverse effect to health. any olher adverse Pass
Clayse 7.9.1 Total Inward Leakaged The penetration of tha filler of the particle filtering half mask shall meat the effect to health
(EN 149:2001+A1:2009, Clause 8.5) requirements of the following table.
Classifica Mazximum pemnelration of lest aarosol Clayse 7.11 Flammability#
Tast Requirement Results G tion Sodium chloride test 95 Paraffin oil test 85 Fmin (EM 148:2001+A1:2009, Clause B.5)
The total inward leakage consists of three componants: face seal leakage, Vmin Deetail refer to
exhalation value leakage(if exhalation value fitted) and filter panetration. g % Appendix 2 Pass Test Requirement Results Comment
For particle filtering half masks fitted in accordance with tha manufacturar's max. maEx. n
inlorEnaljon, al IeaEl 46 out of the 50 individual exercise results (iLe. 10 ) FFP1 20 20 :P:;Tﬁ-?:}:,‘:s:;::;l:ur:l presant a dangar for the wearer and shall not be Datail refer to
subjects x 5 exercisas) for total inward |leakage shall be nol greatar than: Deatail rafer to Pass FFP2 5] i} \When tested, the particle filtering half mask shall not burn or not to continue Appendix 3 Pass
25% for FFP1, 11% for FFP2, 5% for FFP3 Appendix 1 FFP3 1 [] to bum for more than 5 & after removal from the flame.
and, in addition, al least 8 oul of tha 10 individual wearer arithmelic means . "
for the lotal inward leakage shall be not greater than: Appendix 2: Summarization of Test Data Appendix 3: Summarization of Test Data
22% for FFP1, 8% for FFP2, 2% for FFP3 Flammabilit
dix 1: S ization of Tast Dat Penetration of filer material z Condition Sample No. Result Assessment
Appendix 1: Summari on o na Aarasol Condition Sample Ma. Penetration Assassmeant R 28 Bumnforis
(%) As received
Inward L eakage Test Data i 0.282 0 Burn for 15 Pass
Subject | Sample | Condition | Walk(%) Head Head Talk(%) | Walk(%) | Meani) As received 2 0.278 Temparatura 3 Burn for 2 5
No. Sidelside(%) | upldown(%) 13 0.346 conditioned 32 Burn for 15
i 1 AR. 21.13 21.24 21.34 21.55 21.30 21.3 14 0.415 . N
Gong 2 AR. 21.33 21.73 2175 2162 | 2166 216 Sodium chioride test Simulated wearing treatment i5 0.451 Clause 7.12 Carbon Dioxide Content of The Inhalation Air#
Hu E AR 22.90 23.44 2332 2207 | 2315 231 16 0.424 (EN 148:2001+A1:2008, Clause 8.7)
Xu 4 AR. 22.32 2247 2260 22.41 2279 225 . 17 0.567
Dang 5 AR 21.09 167 7118 2143 | 21.19 213 Mechanical 5'“’;‘%‘“ ;J“'"Pemmm 8 0.639 Test Requirement Results [~
Liu [} TC. 18.32 18.37 18.39 18.33 18.42 18.4 canditien 19 0.548 The carbon dioxide contant of the inhalation air (dead space) shall not Deatail refer to Pass
Zhi T TC. 15.62 16.00 15.85 15.99 15.88 15.9 20 37 Pass excead an average of 1.0 % (by volume) Appendix 4
Fang a8 T.C. 16.11 16.23 16.27 16.50 16.46 16.3 As recaived 21 385
Chen g T.C. 18.11 18.36 18.56 18.38 18.53 18.4 22 3.96 Appendix 4: Summarization of Test Data
Lv 10 T.C. 21.27 21.33 21.58 21.62 21.680 215 23 4.12
All 50 individual exercise results were not greater than 25 % Pass Paraffin oil test Simulated wearing treatmeant 24 4.08 Carbon Dioxide Content of The Inhalation Air
B out of 10 individual wearer arithmelic means ware nol greater thans 22 % 25 4.19 Condition Sample No. Result Assassmant
. 25 4.57 a3 0.41%
Facial Dimension Mechanical :Lrﬁ;%l:n;rampemiure 27 464 As received 34 0.42% Mean value 0.4% Pass
Subject Face length Face Width Face Depth Mouth Width 28 4.71 a5 0.41%
i 120 130 108 ] I ) -
Gong 122 40 5 &5 Flow conditioning : Single filter: 85.0 Limin Clause 7.13 Head Hamasa®
Yu 19 160 139 55 (EN 149:2001+A1:2009, Clause 8.4 & 8.5)
Hu 12 122 119 63
LT e e 2 T Resats | Conmens
Zhan 2 123 TE] 55 The head hamess shall be designed so that the particle filkering half mask Comply
g ;
Lia 03 130 100 50 can be donned and remaoved easily. Pass
Thi 1B FET 130 B3 Tha haad hamass shall ba adjustable or salf-adjusting and shall ba Comply
sufficiently robust to hald the particle filtering half mask firmly in position and

Urivas stieraiss agreed n wrling. s docwmar 0 ks Garecal Condfions of Service primied Uninas sibaraise agrasd It wriing bis ossmen Is fsssed by ihe Conpany sutiect in b Gareeal Concilis of Sarvics peimes
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SGS

Test Report

SL52025233219101TX Date: April 30,2020 Page & of 9
Test Requirement Results | Gomment |
| be capabie of maintaining total inward leakage requirements for the devica__| | |
Clause 7.14 Field of Vision#
{EN 149:2001+A1-2009, Clause 8.4)
‘ Results. ‘Comment
| The field of vision is acceptable if determined so in practical performance ‘ Comply Pass
tests.
Clause 7.15 Exhalation Valve(si#
(EN 149:2001+A1:2009, Clause 8.2 4 8.9.1 4 8.3.4 2 8.8)
Results Comment
(a) A partiche filtering half mask may have cne or more exhalation valve(s), Nt applicable

which shall function correctly in all orisntations due Lo No
exhalation valve

(b} If an exhalation valve is provided it shall be protected against or be
resistant to dirt and mechanical damage and may be shrouded or may
include any other device that may be necessary for the particle fitering half
mask to comply with 7.9,

Not applicable
due to No

exhalation valve

(¢) Exhalation valve(s), iffitted, shall continue o operate correctly after & Not applicable

continuous exhalation flow of 300 Umin over a paricd of 30 5 due to No
i exhalation valve

() When the exhalation valve housing is attached to the faceblank, it shall ":;“r:;‘;“’

withstand axially a tensile force of 10N applied for 10 5. axhalation vahie

Clayse 7,16 Breathing Resistances
(EN 148:2001+A1:2000, Clause 8.9)

Results. Comment
The penetration of the filter of the particle filtering half mask shall meet the
requirements of the following table.
Tl p Maximum permitted resistance (mbar)
Inhalation Exhalation Detail refer to B
Appendix § =
30 Umin 95 limin 160 Umin o
FFP1 06 21 30
FFP2 07 24 3.0
FFP3 10 30 30

g
* g con

B2 o ]
wamq-m | (e-2rybeans

Member of the SG5 Group (SG8 8A)

i e
$3-LN ATET BRI M m

SGS

Test Report

SL52025233219101TX Date: April 30,2020 Page 8 of 9
Test Requirement Results Comment
SL52025233249101TX Date: April 30,2020 Page 7 of 8
Clause 7.17.3 Penetration of filter material
All types (valved and valveless) of particle filtering half masks claimed to
Appendix & Summarization of Test Data meet the clogging requirement shall also meet the requirements.
ix 5: Su
&
Breathing resistance {mbar) e O st vl ?
kT4 K7 n Sodium chloride test 95 Vmin | Paraffin oil test 95 Umin Optional for single NA.
Flow rate X ATETCTOTE ETCTOTE % % shift device only -
As received N 30Umin_ [ o4 oo Jus]os [os] 0sfoa 04 max. max.
Inhalatien |5 i = 5 [ FEPT 20 30
Exhalation | 160Umin_[ 13 4 4 13 FEP2 3 3
Flow rate = = Y 3 FFP3 1 1
wearing Inhalation }ﬂ\m [ o os s
treatment S5Umin__ 12 : B Clause 7.18 Demountable Parts
Exhalation | 1 15 15 [E] {EN 149:2001+A1:2009, Clause 8.2)
Flow rate = N E
" N F0Tmin s os = [ oe m Test Requirement [ Comment
conditioned Inhalation 95 Umin 3 a1z 7] 1z Al demourﬂatyle pans (rl fitted) shall be readily connected and secured, | No demountable NA
[ 160 Umin_| 1% i s 5 where possibl s Az
Assessment
# This test standard is not within the accredited scope in SGS Shanghai testing centre, it is carried out by
: Yaif‘\ngnslﬁﬂ:' ?‘T?dna B: facing vertically upwards; C: facing vertically downwards; D: lying on the left side; external laboratory accredited by CNAS (China National et
- ¢ Assessment) L1499.
Clause 7.17 Clogging#
{EN 149:2001+A1:2009, Clause 8.9 & 8.10)
Results Comment

Clause 7.17.2 Brealhing resistance

Valved particle filtering half masks:

After clogging the inhalation resislances shall nol exceed

FFP1: 4 mbar, FFP2: 5 mbar, FFP3: 7 mbar at 95L/min continuous flow
The exhalation resistance shall not exceed 3 mbar at 160 L/min conlinvous
Tlow.

Valveless paricle filering hall masks
After clogging the inhalation and exhalation resistances shall not exceed:

FEP1: 3 mbar, FFP2: 4 mbar, FFP3: § mbar at 95Limin continuous flow

Optional for single

shilt device anly A

e t
S o Sty o

o o i o
i parims

0N WIERLBSGITE MM 200n

b g { -2
L A | -2 TS

g e
 spushnagegs con

Member of the S Group (SGS S4)

1 (E6-21)85ATNE5 1 (6-25)6GEETES.
L 6-2T) TN | (-20) BROR.

oW 200239

Pl — e sgpgrTap com
- LN nmm_m:“ R 2023

* spschmagegscon

Member of the SGS Group (SGS SA)

A<

Test Report

SL52025233219101TX

Sample Photo

Date: April 30,2020

Page 9 of 9

The statement of conformity in this test report is only based on measured values by the laboratory and does not

take their uncertainties into consideration.

Uriexs straraty

**End of Report™*
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UL Overseas Office

SHARPOWER GULF FZE

HUNGARY COMPANY NAME: SHARPOWER INTERNA TIONAL KFT
ADDRESS: 1027 BUDAPEST BEM JOZSEF UTCA 9.FSZT

ADOSZAM: 27078891-2-41

VAT NUMBER: HU27078891

IBAN NUMBER: HUO8

CONTACT: FEHERVARI DENES

PHONE NUMBER:36 2044 93039

THE UAE COMPANY NAME: SHARPOWER GULF FZE
ADDRESS: OFFICE NO LB 09002,JEBEL ALLFREE ZONE, DUBAI UAE
CONTACT: SANJU VARGHESE

PHONE NUMBER: 00971 529064039
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